YO/Q
e
1!
3\
Ny
t:f-\;
S
u
©
w

1H.P. MOTOR

2003 HP. MO

—

ﬁ

i }fgﬂ :
| ““_ _mwﬁwﬁ_wwmw | | ik == N
—_— K -
N /
[oYorek: fefe
DO E®EE &&C - G

5
Fig. 1




DRILLING HEAD
JOHANSSON DRILLING MACHINE INSTRUCTION MANUEL PAGE 1

DRILLING HEAD

(Figure 1)

OPERATING INSTRUCTIONS

General Information:

The gear train on this drill head is equipped with high grade shaved gears
throughout. There may seem to be an excess of noise from these gears when
the machine is new, but this noise will diminish as the gears wear in, or
geat themselves. After a few months operation only the normal hum expécted

from a gear train will be noticed.

Change spindle speeds while the

machine is running but not under load

A1l gears are constantly in mesh, so there is no danger of any gears being
stripped. Any noise you may hear is clutches being engaged and no damage
will result.

Until the heaa wears in, slight difficulty may be experienced in shifting

into top speeds. This difficulty can be overcome by:

1) Turn to "Off"
2) Shifting gear levers, and

3} Turn to "On"




DRILLING HEAD
JOHANSSON DRILLING MACHINE INSTRUCTION MANUEL PAGE 2

DRILL EJECTOR:

To eject drill or chuck from spindle, move stop lever L out of position and
and come up hard with quill. Tool will fall out. Do not hesitate to come up
with enough force to crack taper shank loose.

MAINTENANCE

OILING AND LUBRICATION INSTRUCTIONS:

The grade and type of oil used throughout the machine should be SAE 30

machine 0il of any brand name.,

The drilling head and its gear train are equipped with a centrifugal type, ;
re-circulating oil pump. Fill ﬁith 0il thru filler cap until edl level

shows in the sight window on the right side of the drill head.

Check 0il level only with spindle and motor turmed OFF.

Under normal operating conditions, drain and change the oil every three

months. Remove the pipe plug which is located under the head to drain.

The power feed housing o0il should be filled until the proper level is

I established as shown in oil sight window of the power feed housing. Do
not fill with oil above the sight window as the oil will just run out.

To drain the oil out, remove the pipe plug located on the underside of

the housing.

All other places such as cup-type or ball~type oilers, add a few drops of

machine oil once a week,

SERVICE AND ADJUSTMENT

TO DISASSEMBLE FOR SERVICE:

To disassemble this unit for service or inspection, follow these few

simple rules:

1. Loosen screw K slightly and allow quill return spring housing H to
rotate slightly forward (clockwise) until all tension on this spring has

been eliminated.

e e e Y e
¥ S



, ; DRILLING HEAD
JOHANSSON DRILLING MACHINE INSTRUCTION MANUEL PAGE 3

CAUTION: If screw K is loosened and quill spring housing H is allowed to

rotate rapidly the back lash on the quill return spring will invariably

cause the spring to break.
5. Remove stop nut and dials G from depth screw. Rotate feed handle or

pinion forward until quill drops out from housing.

3. Remove the two gear shift lever assemblies R from housing.
L. Motor A and gear train B are built into one unit. Remove the four bolts
F and 1ift straight up on motor. The complete assembly will come out,

5. By removing four nuts D and four tie-rods C, the complete gear train

ig disassembled.

TQ REMOVE QUILL SPRING HOUSING:

1. Release tension on quill spring, as in step #1 above.
. Remove housing cover J.
3. Remove screw K. The housing will then slip out.

TO REMOVE QUILL PINION S:

1. Remove screw T.

5. Remove quill spring housing. Pinion will then slide out from housing.

TO REMOVE OR REPLACE MOTOR:

Remove the four screws X and 1ift motor out.
1. Motqr ghaft O mist be square to. rotor mount witnin. 005" T.R.I. on its
outer rim. If this is not observed, serious damage may result in the gear
train.

o, Before replacing gear train in housing, run-out on spindle shaft E.

Should run within .003" T,I.R.

After gear train is in place, before bolts F are tightened insert quill
assembly M and make sure that spline shaft E and spline bushing ¥V are

running concentric.

3. In replacing gear shift lever assemblies R in housing, caution must be




DRILLING HEAD
JOHANSSON DRILLING MACHINE INSTRUCTION MANUEL PAGE L

L. In replacing quill M. make sure that splines in bushing V are lined up

with splines on spindle drive shaft E. NEVER TRY TO FORCE QUILL INTO HOUSING!

TO REMOVE SPINDLE PLAY:

1. Pirst remove quill M from housing.

2. Tighten up on ball bearing locknut U and re-lock with lockwasher,

3. Rap a quick blow with a piece of hardwood (never use a steel or lead
hammer) on top of spindle so that bearings may be seated properly. .
Spindle should turn freely without any looseness, but not so tight as to

cause damage to angular contact bearing W.

_SAFETY FACTOR

SPLINE BUSHING V IS FASTENED TO SPINDLE WITH TWO SMALL SCREWS AT 5 THAT
SERVE AS SHEAR PINS. SHOULD SUDDEN SHOCK LOA.'D BE ]JVIPOSEID AND IT IS FOUND
THAT MOTOR AND GEAR TRAIN ARE RUNNING BUT SPINDLE IS NOT TURNING, RElVIOVE

QUILL ASSEMBLY M AND INSTALL NEW SHEAR PINS.




COLANDER-JOHANSSON DRILLIUG MACHINE

STANDARD DUTY DRILLING HEAD

Part Mo. Description Part No. Description
R-2-80-3 SQuill, #3 wp T-150-5 Coupling, Motor
T-2-9C-l Quill, #hL MT T-1L6-C lMotor Mount

T-3-5-3 Spindle, #3 MT T-158-S Handle, Speed Control
T-3-S-L Spindle, # MT T-159-S Handle, Spesed Control
T-l-8 Retainer T-160~-C Lever, Speed Change
T-2-3 Ejsctor, &L MT T-169-S Bracket

T-S-8 Bjector, #3 MT 7-201-5 Key

T-3-3 Gear Rack T-202-5 Spacer

T-22-C Bzaring Support T-203-8 Kev

T-17-8 Splins Shaft T-20L-8 Clutch

T-S5-C 32arzing Support T-205-S Spacer

TeGin3 M¥us, Lock T-206-8 Key

T-£2-3 Piug, Fricstion T-207~8 Retainer

T-7I-3 Retairer, Spring T-208-3 Shaft, Driven
T-72-8 Screw, 22p%th T-209-C Bracket, Speed Changing
T-73-C Fousing, Szring T-210-8S Legend Plate
T-75-S Kelizzl Spring T-211~S Legend Plate

--77-8 Cover, Zousirg -

2.78-8 Wat, Depihr Stop 100-5-31 Spur Geaxr

m-80-8 Housing, Spring 100-8-32 Spur Gear

m-82-93 Stop, Drill Zisctor 100-5-33 Spur Gear

T-8L-S Finger, Cluich 100-8-34 Spur Gear

T-85-C Shaf%, Su2ed Changing 100-s-35 Spur Gear

7-91;-8 Spacer 100-8-36 Spur Gear

T-95-8 Spacer 100-8-37 Spur Gear

T-22-8 Tie Hod 100-5-38 Spur Gear

T-12%5-3 Bushing, Spiine 100-5-39 Pinion

T-127-2 Housing, ll2in 100-5-L0 Spur Gear

T-102-8 Fod, Locking

C-1I2-C Housirgz, Pump HDH-68 Gasket :
T-113-~S Screw, Toz Point HDH-97 Impeller, 0il Pump
T-133-8 ey

T-235-8 Xer 0H-21-8 Hand Lever

T-133-S Coupling, Motor OH-25-S Pinion

1/1L/75



0 IAN L ER-JOEANIS50N DRATLLTNG MACHTIHE PARYPS LIS

STANDARD DUFY DRILLING HERAD
i
1

STANDAYD COMMERCTLL PARTS
oot Yol Pors Tozs : Manufacturer Stock Wo,
T-1-? Izle Connecior ' Weath. 68 x |}
P.5-P Ann. Copper Tubs stad.
PGP Bearing, Ball ' Q 30203 GR 3
P-§-p Binder Head Screw sta. 1/L-20 x l/?
T.10-P Bzaring, Ball _ LT77604
T-LlL-P Bearing, Ball 2199505
"-50-P 0il Seal - CR 15532
T_C7-P Locknut N-07
T-58-P Lockwashar - W-08
n-59-P Bearing, Ball ' 773107
T-57-P Spring, Coapression Dan, 9100611
T-70-P Ferry Cap Screw St4d. 3/8 x 2L x1
P-79-P Binder Hsad Screw td. 6-32 x 1/
T-81-P -Spring Commpression Special
T-§3-P Jam Nut Std. 3/8-16
T-87-P Fillister Head Screw 10-24 x 3/8
T-90-P Ball, Steel Std. 1
T-91-P Spring, Compression Special - -
T-93-P Ball, Control Reid #R-15
T-37-P Jam Hut Sta. J 3/8-2L ;
T P-99-P - Oiler ' Gits #522
T-110-P Aluminum Scale
T-113-P Round Head Screw 4 Std. 8-32 x 3/L
T-117-P Sp;lng,Comnrea31on Special
T-119-P 0~-Ring Natl. #56227L1
T-121-P 0-Ring Natl. #622715
T-122-P Socket Cap Screw Nylok Std. 1/L-20 x 1
T-131-P Bearing, Ball ND 1773109
T-133-P Spindle Motor NEMA Std.
T-137-P Bearing, Ball . ND L77602
T-201-P Retaining Ring Truarc 5100-200
T-202-P Retaining Ring Truarc 5100-59
T~203-P Ball Bzaring , ND 4773102
T~-20L-P Retaining Ring " Truarc 5100-98
T-205-P Ball Beaxring ND 73105
T-205-P Retaining Ring Truarc 5000-185
T-207-P Drive Scraw McMast. #90-081A
BP-17 Cap Screw std. 1/2 x 13 x 1~ l/h
BP-31 Lockwasher td. 1/2
DH-1}-P Bearing, Br. Cycl. Bost. M2326—1h
IDi-15-P . Bearing, Ball L7750k
DH~1,3-P Roll Pin Std. 1/8 x 1
HDH=-59-P 0il Sight Gauge Std. Bijur
LST-L-P Cap Screw std. 10-24 x 3/8
0H-15-P Lockwasher Std. 3/8
PrP-58 Pipe Plug _ Std. 1/8 N.p.T.

RP-32 Binder Head Screw | . Std. 10-24 x 1/2 ‘ o B ig*i




——

SECTION ‘DD~

o

1
-l

] =8 >0

b Liver] Lever)
oe] 8] B 0
vasf g 8] %9

[3-43

1140) 9] o~

SECTION A-&

738
7805
7625

I8P

‘C“—




D30P23
XD

BP-14

BP-3l

- T T, W O L. O umL §

TABLE ELEVATION



JOHANSSON DRILLING MACHINE PARTS LIST
4-68

STANDARD TABLE ELEVATION

Part v Part
Numbexr : Description Number Description
D30S-1 Gib, L.H. D305-15 Lock Screw, Table
D30S-2 Gib, R.H. D30S-16 Stop, Table Depth
; D30S-3 Gib, Adjustable D30C-19 Nut, Elev. Screw
| D30C-5 Knee D30C-20 Crank
! D30s-8  Shaft, Table Elevating D30C-21L Table '
D30s-9 Key D30S-22 Strainer, Coolant
f D30C-10 Bracket, Miter Gear D30S-29 Handle, Machine

! D30S-11 Washer HDH-82 Washer
- D30S5-13 Feed Screw, Table Elev.

STANDARD COMMERCIAL PARTS

D30P-1  Balcrank H3309 BP-14 1/2-13 x 1-1/2 Hx.Hd.Sc.

D30P-3 Nice 607 : BP-31 Lock Washer,1/2
D30P-4  Boston L103-Y OH-15-P Lockwasher, 3/8
D30P-5  Boston FB-1216-6 RP-4 #2 x 1-1/2 Taper Pin
D30P-11 3/4-16-x 1 Sock.Set Screw RP-6 Boston B-1216-6
D30P-12 3/8-16 Jam Nut RP-12 1/2-20 Jam Nut

D30P-13 3/8-16 x 2 Hex Hd. Screw RP-23 1/4 x 1 Dowel Pin
D30P-23 Washer RP-43 1/4-20 x 3/4 Socket Cap




v/ | !
kg N
AL |
v | | \ \ u
- s S SN SN SNASNASSNSAN NN /////r/r / ’”
N NY
B .tw ~
N s
N .

ASSES TS LN X NN XN

4]1..111114.4.1111

m..ll~ PG A Pt

I“.’ AALTLLneeewawma




o
" ;

Radial Drill
Page 1

JOHANSSON DRILLING MACHINE INSTRUCTION MANUAL

RADIAL DRILL
“(Figure 2)

OPERATING INSTRUCTIONS

e i EES

Ram Movements:

Ram is moved up and down by crank which fits on sguare hub at right side

of machine as you face it.

L " —
———

Ram is moved back and forth and rotated directly by hand.

Locks:

e ———

1. Locks for ram are at C. CAUTION: Very 1ittle force is required

on lock lever C to lock ram securely. An excess of pressure on

=
. these levers might eventually cause damage to machine.

2, Column is locked against rotation by actuating lock handles at right

gide of column housing as you face machine.

3. Table is locked in position by lock handle to right of elevating

crank, as you face machine.

MAINTENANCE

0iling Tnstructions:

Ways of ram chould at all times be covered with a fine film of oil

(to prevent corrosion, not for lubrication purposes).

ghould be removed and some light

Once every six months the rear cover N

oil placed on elevating screw P and post M.
oil for ease of opéeration and

Post M should always have a light film of

to prevent corro sion.

felt wiper E with oil, post M will keep clean and covered

By saturating

with a film of 0il at a1l times.




.

Radial Drill
JOHANSSON DRILLING MACHINE INSTRUCTION MANUAL Pags 2
: Revised

10/7h

Way Wipers:

If the neoprene way wipers F fail to keep the ways completely clean at all
times, the wipers should be adjusted for extra pressure or, if need be, replaced
with new ones.

When adjusting or replacing wipers, position wipers so neoprene touches the

ways, then force them down another 1/32" and hold uwntil wiper is secured.

SERVICE AND ADJUSTMENT
If, after some use, it should be found that the spindle in the drill press
head is not square to table surface, and/br that the ram does not travel parallel
to the table surface and the rear work pad surface, the whole machine can be re-
adjusted quickly and eagily to the desired accuracy.

To Adjust Ram Parallel to Rear Work Pad:

1. Remove ram cover B.

2. Remove way wipers F and front and rear covers G.

3. Unscrew the set screws X for the four bottom support blocks J and
the two top blocks D.

L. Put one wrench on eccentric shaft H and one wrench on nut I, and
loosen the two top cam rollers.

5. Rotate the eccentric shaft H to move the cam rollers up from the
ways.

6. Rotate ram 180° so that head is over rear platform. Secure an
indicator in spindle.

T. ©8lide ram back and forth.

8. Turn bottom eccentric shaft H until ram is parallel to bottom pad

surface. CAUTION: All four cam rollers must be touching ram.




Radial Drill
JOHANSSON DRILLING MACHINE INSTRUCTION MANUAL Page 3

Revised

10/74
After the desired accuracy is obtained,
1. Secure the four bottom eccentric shafts H securely.
2. Bring the top cam rollers down against the ram ways leaving only
.001" clearance.
3. Bring support blocks J and D up against ram ways using .001"

feeler gauge to maintain proper clearance. CAUTION: This ad-

justment must be performed properly or the machine will not function.

To Adjust Table Top Surface Parallel to Ram:

1. Place indicator on drill press head and slide for&ard and back and
also rate on post M.

2. By removing the four screws U, the spacers V can then beﬂﬁemoved.
Grind off from spacérs‘Z whatever material is necessary to bring

table surface parallel to ram.

CAUTON: When replacing table, make sure table rests on all four pads

or an intengive twist will be imposed on the table when screws are replaced.

To Adjust Spindle Square with Table Surface:

1. Place an indicator holder in spindle, setting the indicator to any
desired circle diameter deemed necessary.

2. Rotate spindle.

3. By loosening screws A and removing dowel pins either the top or
bottom spacers can be removed to grind off required material.

;. When indicator shows spindle to be square to table surface,
tighten these screws securely, re-dowel and re-check with

indicator.

The machine should now be square and parallel with all work surfaces.




’ T Radial Drill
JOHAMSSOM DRILLINA MACHINE INSTRUCTION MAMUAL _ Page 4

To Adjus: Knee Lock:

1. Pemove bolts S and lock stud T. Gib R will then drop
out, | 3
Place ofb on suvrface arinder and remove .0002" - .ON3"
maximum on the front, or narrow, portion of the gib;
3. Replace gib and tighten dolts securely.
4. 1f lock still does not operate sat1sfactor41y, repeat
| this nrocedure. |
Knee should slide on dovetail without Binding, but_éhou1d  i‘
be tionht without any play at all times. | |

To Remove Post M from Housing L L

~ Remove ithree eerews at 0 and thp post w111 then s!ide out ‘ 

of housing quite readily.

— \-i P T SIS [ [







—

—

) !

L SR R EERTEETEER

Bt

JOHANSSON DRILLING MACHINE PARTS LIST I
4-68 :
RADIAL DRILLING MACHINE :
Part . Part _
Number Description Number Description 7
RD-1 Base RD-26 Way Wiper ,
RC-2 Housing, Column RD-27 Housing, Way Wiper
RD-3 Column RC-32 Ram Housing
RD-4 Ram, Standard RD-33 Inside Wiper Housing
RD-4L Ram, Long RD-34 Inside Wiper
RD-5 Cover, Ram, Standard RD-35 Cover, Rear
RD-5L  Cover, Ram, Long RD-36 Lock, Stud
RD-6 Lock Stud, Ram RD-39 Rear Support Block
RD-7 Support Bracket, Ram Cover RC-41 Side Support
RD-10 Shaft, Elevating RD-42 Retainer, Bearing
RD-12 Screw, Elevating RD-46 Handle
RD-13  Bottom Cap, Column RD-47 Washer
RD-14 Housing, Thrust Bearing RD-48 Cover, Coolant
RD-15 Guide Plate RD-49 Cover, Cleanout Hole
RD-16 Nut, Retainer RD-50 Plate Filler
RD-17 Guide Bar RD-51 Plate Filler
RD-18 Drive Key RD-52 Handle, Machine
RD-19 Nut, Ram Elevating RD-60 Eccentric Shaft
RD-20 Shaft, Crank RD-61 Bearing Shaft
RD-21 Support, Front HDR-20 Wear Strip
RD-23 Cover, Roller HDR-21 Block, Ram Support !
RD-24 Housing, Roller - AL-33 Stud, Ram Locking
RD-25 Stop, Ram D30C-4 Way, Knee
STANDARD COMMERCIAL PARTS
RP-3 3/4-16 Jam Nut RP-33 Boston 1220-8
RP-4 #2 x 1-1/2 Taper Pin RP-34 10-24 x 3/8 Round Head
RP-5 Boston TB-1225 RP-38 3/8-16 x 1" Hex Screw. . -- —
RP-6 Boston B-1216-6 RP-41 10-24 x 1/4 Round Head
RP-8 1/4-20 x 3/4 Hex Screw RP-43 1/4-20 x 3/4 Socket Cap
RP-9 1/4-20 x 1 Socket Cap RP-44 8" Machine Handle
RP-10  Nice 1200-36 RP-52 Washer, Special
RP-12  1/2-20 Jam Nut RP-53 5/16-18 x 3/4 Countr Bor,
RP-13 5/16-18 x 2" Hex Screw RP-54 1/4-20 x 3/8 Socket Set
RP-14  3/8-16 x 1 Countr.Bor. RP-55 1/4-20 x 1/2 Round Hd.
RP-15 Nice 626 RP-57 1/2% Pipe Plug
RP-16  10-24 x 3/8 Socket Set RP-58 3/8 x 1-1/2 Dowel Pin
RP-17 Boston L-103-Y RP-60 1/2-13 x 1-3/4 Ctr.Br.Sc.
RP-18 1/2-13 x 1 Countr-Bor RP-61 1/2-13 x 1/2 Sock.Set Sc.
RP-19  1/2-13 x 1-3/4 Hex Screw RP-70 N.D. #z9504B
RP-21  3/8-16 x 3/4 Countr-Bor RP-71 3/4 x 2" Dowel Pin
RP-22  McGill CYR 3/4 ‘ RP-72 5/16-18 x 1% SDC Cap Screw
RP-23 1/4 x 1 Dowel Pin ALP-27 1/4 - 20 Hex Nut
RP-24  1/2 x 1 Dowel Pin BP-31 1/2 Lock Washer
RP-27  Wiper, Felt HDRP-4 5/8 dia. Steel Ball
RP-28 1/4-20 x 1-1/2 Hex Screw HDRP-14 1/4-20 x 1/2 Flat Hd.Screw
RP-31  1/2-13 x 1-1/4 Soc.Set Sc. T-75-P  10-24 x 1/4 Binder Hd.Scr.
RP-32 10-24 x 1/2 Binder Hd.




NN ZANAN

AL L L L L

Lt

\ \ . 963

SECTION ¢-C

COMMANDER JOHANSSON

ISTANDARD DUTY DRHL HEAD




TR

: o o Power Fead
JOHAHSSOH DRILLING MACHIUE INMSTRUCTION MANMUAL Page 1,

POWER FEED

fGeneral Infornation:

The nover feed is a self-contained unit that can be removéd
for maintenance from any Johansson Drilling "achine in the field
without any problem.

Its main comonents are as follows: fiotor, PFP-59; Zero-tax
torcue converter, PFP*GZ: torqué éonverter.housiig, PFC?BS and
main housing, PFPC-1, which containQAthe spur gearing, VOITt geariné
and clutch arrangement. The denth stop shut-off is located undér~

neath the A@rill head behind the cuill.

HOW THE UIIT FPUICTIONS:

S

Torque from the motor is transmitted through the torque

converter, fromthe torrue converter to worm PFP-13, and worm gear

FP-12 vhich is fastenad to clutch drum PFC~24.
HWhen levers PFS-5 are noved out or to the right, cone or taperxr
cam PFS-G is moved forward, alloring levers PFS~2 to release

rollers RP~24 and clutch is engaged. The.rotation of clutch

housing is transnitted through clutch PFS-3 to pinion shaft PFS-22.

OPERATINZ IIISTRUCTIONS

To start motor, *0I-OFF" switch is located in the control
nanel to left of drill head. Ingage clutch by novinj lavgrs

PF3~-5 out oxr to the right. The outnut of torque convarter is

infinitely variable. ™Men the red control lever is moved all the .

rray to the right, auill will not feed down, even thougn clutch »

is engaged and nmotor running. !'hen lever is pushed all the way

-

to the left, quill will feed at its maximum fate of 6" per minute.




: Power Feed
JOIIAIISSOil DRILLING MACHIME IUISTRUCTION AITUAL . Page 2

A plate is graduated for intermediate feed rate settings.

Deoth of hole to be Arilled is controlled by setting dials on
depth stop to the left of drill h=ad. When pre-set depth is reached;
down feed of quill will stop. OQuill will not return automatically,
the clutch rust be disengaged manually and the quill will then re-

turn through aquill return s»ring and a new sequence can be started.

 MAINTENAMCE

0Oiling Instructions:

The torgue converter PFP-62 is a permanently sealed unit and,

therefore, needs no further attentlon.v

e

- The clutch hous;nc PFC-1 has a reservoir w1th an 011 level

gauge, vart #PFP—38. Check thls 011 level once a month and add, o

-

if necessary only, by removing the small pipe plug on top of the

houéing. Use S.A.E 39 or eguivalent.

SERVICE AMD ADJUSTMDHNTS

Should clutch appear to be slipping under normal leads, remove
pins PFP-10 and levers PFS-5; pull out plunQerAPFS-7. Loosen ,"
jam nut PFP-8 and turn screw PFP-1ll out about e qdarter of a turn.
This moves tapver cam PFS~6 forward. Tighten jam nﬁt securely and
reassemdle. B |

This power feed has built in safety device; If the unft func-
tions but the cquill does not feed down, the first thing to look for
is sheared HDH-36-P screws. To renlace these screws remove pins
PFP-10, levers PFS~5, taper pin PFP-9, hub PF5~-4 end housing covef
PFC-2. Slip assembly off shaft PFS-22, remove clutch housing and

worm gear from housing. Repblace safety screws and reassemble the

unit.

e e

— — et mmEl BB




taad 19
=N
W -dad
L
e o T
B o = S muma—
B
F-ddel - N
=Y =
" (a--ton #
\
S-Sad

U-Lv

2-div

€N ddd

P -S3d
CE-ddd
29 -dad

19-ddad

CASSY HOUIMS LN

- Ve~ Sad L) Y2 -
Si-d3d
-z @ o -dda
B2-Sdgd
B-ddd
;
W-did . \\w -~ W.Y\\ A
S 2 X
]
9-2ad \\\w\h ! oW
+ f
F 0 (w QNN P SS-cidd
Sl-did i i N !
! //\ I !
2-dnd L4 9 |
[P Ol -sid i s,
_r -
+ LB .Tf
i
' N 9 - gt
|
_ I
! -
+— —¥
i
<l ]
[«

P-8ad

22-sd4g

% -8id

-

Odedt

L-Sdd

Ol-dda

o-dad

2-ddd

S-101-L

SP-diid

od-86-4

B-cited




JOHAISSOY DRILLING MACHINE

_PARTS LISI

POWER FEED

8/1:

Part Part .
Mumber Descrintion umber Description
PTC-1 Housing PF5-22-2 Pinion
PTC-2 Cover PFS-23 Pinion
P7S-2 Lever PFC-24 Drun
PFS~3 Clutch PF5-25 Cover
Prs-4 Hub PTFS-26 Housing
PF5~-5 Lever PF5~27 Lever
P®S~6 Cam PF5~28 Shaft
PFS~7 Pluncer PFS-29 Pin
rS-8 Kev PF5731 Key
Prs-9 RoA PFS~-33 Inserxrt
PFS-10 Shaft PFS-34 Follower
PFPS-15 Stud PFs-35 Bracket
PF3-16 Block PFS-35 Cover
Standard Commercial Parts
PFP-1 Boston TR~1228 PFP-~46 Coxd Connectox
PFP-~2 Boston B-1821-16 PFP-47 Micro Switch ITBI
PFP-3 Boston B-~1821-1¢€ PFP-50 3-48 x 3/4 Round Head
PFP-5 3/8 dia Ball - PFP-51 Boston B~56-3
-PFP-6 - 1/4 x 7/8 Comp. Spring  PFP-52 1/4~-20 x 1/4 Round Head
Prp-7 8-32 x 5/8 Flat Head PFP-53 10-24 x 1~-1/2 Round Head
PFP-8 1/4~20 Jam Nut PFP-54 10~24 x 1/2 Round Head
PrpP-9 #5 x 3" Taper Pin PFP-55 3/16 x 5/8 Dowel Pin
PFP-10 1/4 x 1-1/2 Dowel Pin PFP-58 1/8 Pipe Plug
PFP-11 1/4-20 x 1-1/2 Socket Capprp-~59 lMotoxr . . -
PFP-12 HWorm Gear (Special) PFP-60 Woods 90 XL
PTP-13 Boston Y-1066 PFP-61 Woods 20 XL037
Prp-14 llice 26902 PFP-G2 Zexro~Max
PFP-15 Boston FA-40 PFP~63 Boston HK-2517~1
PFP-16 1/3 x 3/4 Roll Pin -
PFP-18 Nice 1616 NS BP-15 1/4~20 % 1/2 Socket Cap S«
PFP-26 1/2-13 Jam Nut HD'[~-36P 10-24 x 3/4 Socket Cap Sc.
PFP-29 1/4 Burx HDH~70P 5/16-18 x 3/8 Socket Set
PrP-36 Truarc 5100-50 HDH~71P 1/4 dia Ball
PFP-38 Gits 4040 PRP~1 Boston 25 Chain
PFP-39 1/4-20 x 1/2 llex Head PRP~2 Boston SP CL Link
PFP-40 Boston D~1821~1F¢ T-93P Reid R-15
PFrP-44 Torrington B-2220 7.101S 1-1/2 Washer
PFP-45 Gasket (Special) RpP-~24

1/2 x 1 Dowel Pin







Automatic Locks

dOMNANDER~JOHANSSON DRILLING MACHINE INSTRUCTION MANUAL Page 1

Operating Instructions

After locating drill or tool at desired position, turn switch marked "Lock"

on control panel, Drill head will be locked against ram cross movement and head

and ram asscmbly also will be locked from rotating horizontally.' NOTE: After

machine is locked it is still possible to move ram assembly up or down in its

12 inch vertical travel either with hand crank or by power elevation without

disturbing spindle 1dcation. Spindle will stay square to table surface within

.002" in the entire 12 inch travel,,

Maintenance

This unit should require no oiling or maintenance as all sliding or rotating

members are either of oilite or anti-friction construction,

Service and Adjustments

This unit should be adjusted on a new machine for proper lockiﬁg action after
the machine has been used for a few weeks so that the locking members have seated.
If the main components are recognized and their functions understood, it is easy
to adjust for proper locking in a few minutes., The main components are as

follows:

- Torsion Bar
= Guide Bars
Column Lock
Wear Locks
Guide Blocks

- Air Cylinder

Locking Amm

Rocker Block

Ram Locking Blocks
Torsion Adjusting Block

Mo Ow >
1

Ao
1

Revised 10/74

>



Automatic Locks

COMMANDER-JOHANSSON DRILLING MACHINE INSTRUCTION MANUAL ' Page 2

To Adjust for Locking:

1. Release lock nuts 7 and adjust locking screws to allow for .001" clearance
between wear block and ram.

2, Adjust screws 3 (one on each side of ram) for .001" clearance between
ram and blocks D.

3. Remove cover 1, check to make sure there is no play between guide blocks
K and guide bars G. Adjust screws 2, if necessary.

4, Remove cover 3.

5. Engage lock by energizing air cylinder fhrough locking swigch.

6. Maintain air pressure at 80 to 85 P.S.I. Adjust screws 4 for locking
rotation of cqlumn, Tightening right screw increases locking action;
tightening left decreases locking action. One screw must be loosened in
order to tighten opposite screw.

7. Pull rod of air cylinder in locked position 6 should not be closed
completely (approximately, 1/4'" open).

CAUTION:

For proper performance, locking arm B should be parallel to ram when the

unit is engaged and properly adjusted.

Revised 10/74




@@@ ) 6

—Q)a—

sz} /
\ <)
@ i/}’

@9»

'

A
1@ \
(0 Q




%)
)

=\ e“é%é &
)9 p 6 L 5 l%%/\ 9
'v:’ Y ;//'3




POWER LOCKING SYSTEM

1 to 3 Horsepower Machines

Manufacturer Name & Stock No.

Part No. Part Name

AL-1 Block

ALP-1 Socket Cap Screw 1/2-13 x 1/2

AL-2 Block

ALP-2 Socket Cap Screw 1/4-20 x 1/2

AL-3 Housing

ALP-3 Dowel 5/8 x 1-3/4

AL-4 Brake Shoe

AL-5 Block ‘

ALP -5 Socket Set Screw 1/4-20 x 1/4

AL-6 Bearing Block

ALP-6 Bushing Boston P-78-6

AL-7 Cap

ALP -7 Needle Bearing Torrington GB-1012

AL-8 Retainer

ALP-8 Dowel 1/2 x 1-1/2

AL-9 Rod

ALP -9 Dowel 3/16 x 5/8

AL-10 Beam

ALP-10 Counter Bore Screw 3/8-16 x 1

AL-11 Nut

AlP-11 Bushing Boston B-56-3 |
AL-12 Stud o
AL-13 Block

AL-14 Pin |
ALP-14 Dowel 3/8 x 1 o
AL-15 Plunger ,

ALP-15 Socket Cap Screw 1/4-20 x 1-1/4 B
AL-16 Block |
ALP-17 Thrust Bearing Boston TB-612

AL-18 Lever

ALP-18 Cotter Pin 1/16 x 3/4

AIP-19 Binder Head Screw 6-32 x 1/4

AL-21 Ring :

ALP-22 Bushing Boston B-68-6

ALP-24 Rivet 1/8 x 1

AL-25 Block

ALP-25 Steel Ball 3/4" Dia.

AL-27 Key

AL-28 - Rocker

AIP-28 Hex Head Screw 1/4-20 x 3/4

AL-29 Stud |
ALP-29 Spring |
AL=-30 Block

ALP-30 Taper Pin #2 x 1-1/2"

AL-31 Washer )

AlLP-31 Socket Set Screw 1/2-13 x 1-1/4

AlP-32 Steel Ball 7/16" Dia.

AL-35 Block

AL-36 Stud

ALP-36 Round Head Screw 10-24 x 3/4

I. O. JOHANSSON COMPANY

January 1, 1971




ALP-37
ALP-38
AL-39
ALP-39
ALP-41
AL-42
AlP-42
AL-43
ALP-43
ALP-45
ALP-44
AL-47
ALP-49
ALP-50
ALP-57

HDH-1-P

Page 2

POWER LOCKING SYSTEM

Socket Set Screw
Socket Set Screw
Ball Socket
Socket Cap Screw
Locknut

Stud

Lockwasher
Bracket

Ball Bearing

Hex Nut

Air Cylinder
Cover

Regulator Lubricator

Solenoid Valve

Close Nipple

Elbow

10-24 x 3/8
1/2-13 x 2-1/4

1/4- 20 x 1
N-09

w-09
New Departure ND 773L09

. 3/8 - 24

Bimba 092-DP

Norgren
Schrader 20462-1115
1/8 Pipe

90°

~_Januvary 1, 1971



.

| ~ 1 &

T T | _ . | )
LﬁF \ ) ;
_ﬁIA Jn_ﬁ \Ir-:._ _ _ . / Ve Iij W m |
S R _ B e —_— _ W |
| | _f " | ~ —— . < i
, | . |
_ | |




: Automatic Elevafihg
JOHANSSON DRILLING MACHINE INSTRUCTION MaNUAL Page 1
levised 2-60

Operating Instructions

General Information:

Fig. 1. Shows the location of the automatic elevating
mechanism in the Radial Drilling &achine. The major components
are Motor A, Motor Mecunt B, Slip Clutch C, Spur Gears D, Chain E,
Sprocket F, and Drive Shaft G. Power from motor is transferred
through gears, chain and sprockets and drive shaft to the
elevating screws in base of machine.

Elevation switch on control panel is held at "Raise"™ or
"Lower" until desired vertical location is obtained. When
switch is released motor stops and top portion of machine~will”
stay at height selected. If moved to either‘maxi&um top or
bottom position, motor will keep on running as long as sw?t;ﬁ

is engaged - the torque being dissipated through slip clutch.

Maintenance:

No oiling is required as all bearings are of anti-friction

construction or oilite.

‘Service & Adjustment:

For inspection or adjustment, remove screw 1 and cover plate
2. If motor is running but top section of machine will not
elevate tighten up on pressure nut 3 to obtain necessary friction
but so that clutch C will slip when top section of machine is
brought to either its maximum top or bottom position. If chain
E is slipped off the sprocket the ccmplete gear and motor

assembly will slide out.

Caution:
Vhen reassembling, only take up slack on chzin E. Do not

inpose nnnecessavy tension-this will only damage the bearings.
V. JUNMANDOUIV woim mive ———— - ,




~

SRR

T EDYE
DO W
HOIYOVOLOY

AUTOMATIC ELEVATION




JCHANSSON DRILLING MACHINE PARTS LIST
, ' - 4-68
AUTOMATIC ELEVATING
Part Part
Number Descrintion Number Description
AZ =1 Plug, Bearing AE-12  Spacer
AZ-2 Plate, Retaziner Bearing AE-13 Shait, Elevating
AZ~3 Washer AE-14 Plate, Friction
AZ-5 Nut, Pressure AE-16 Plate, Friction
AZ-6 Disc, Friction AE-17 Key
AZ-7 Plate, Friction AE-18  Key
AE-8 Stud, Gear AE-11 Pinion
AE-9 Shaft AE-19 Gear :
AE-10 Plate, Motor Mount AE-20 Sprocket, Hub Type
‘ AE-21 Sprocket, Hub Type
STANDARD COMMERCIAL PARTS
AEP-21 1/8 x 1-1/4 Rivet AEP-26 Hose Clamp for %" conduit
AEP-4  Boston M1214-20 AEP-27 1/2" 'to 3/8" Reducing Bus
AZP-8 = Boston TB-1016 AEP-28 Diamond Master Link
AEP-Q Boston FB-1012-10 AEP-29 3/16 dia.x 3/8 Dowel Pin
AEP-13 WMotor, 1/2 H.P. ALP-27 1/4-20 Hex Nut
AEP-17 Nice 1630 DS, Bearing ALP-33 1/4-20 x 1 Hex Hd. Screw
AEP-18 Truarc 5100-75 Retainer RP-12  1/2-20 Jam Nut
AEP-19 Diamond 82 Chain RP-16  10-24 x 3/8 Soc.Set Screw
AEP-20 H#2 x 1-1/4 Taper Pin RP-34  10-24 x 3/8 Rd. Head Scre
AEP-21 ,070 x 1-1/4 Rivet RP-38 3/8-16 x 1 Hex Head Screw
AEP-25  3/8-16 x 3/4 Hex Hd. Sc. PFP-27 10-24 x 1/4 Sock. Set Scr
AEP-7 Tivare 5100-62 Retainer

T-117-P Spring, Compression




JOHANSSON DRILLING MACHINES Coolant System
: Assembly B-34-A

Johansson Manufactured Parts Only

Part No. Part Name

COM-2 Spacer

COM-3 Stud

COM-5 Cover

COM-6 Chip Basket, Optional
B-27 Bracket

D305-22 Strainer

Standard Commercial Purchased Parts

Part No. Part Name Manufacturer Stock No.
COP-5 Hose a/8 1.D. x 11/16 0.D.
CcoP -9 Nozzle Graymills A12371
copP-12 Pump Ruthman 7P3-0929
1/10 HP, 115 volt, 3450 RPM
CcoP-13 Hex Nut 1/4-20
CoP-35 Pipe 1/2"
COP-36 Pipe 1-1/4"
HCOP -12 Elbow
HCOP -13 Fitting

10/1/71

e e T T




.

SECTION A-A

——

~—
~
14

NP
\\Doéégz

N
(COP-35

| T(cor-36
(go.u?/\- | OP-36)
— - (HCOP-2
T 4 = I
T Com-e>
-d:_;_,_ﬁﬁli .
‘ | T |
; ; r L.,__»,_,m_[m_, el (
i l A ) )

Ti- L O. JOHANRIECN CaNTAMS
RN

LRG0 L

UTIL

Y PUTY_MAULT SPINDLE

COOLANT OIS0 AN

Al

O- G- T!

T ]

—~—

B-34%-A




JOHAVSSOV AUTOMATIC TAPPING ATTACHMENT
FOR DRILLING MACHINES

x Components:
AT-6 - - Mounting Plate
AT-7 -~ Fixed Reveféing Cam
AT-4 - Graduated Rod
AT=3 - Adjustable Depth S»op Cam o
v _ ATP-10 - Limit Switches
.Operation:

The operatlon of thls unit is more or less self explanatory.;

| Depth Stop "AT*3" is set.on Rod "AT-4" at desired depth to be
: e tapped. : » R TN

Selector Swltch on the conrtol panel is turned on to enqage ;5 :
tapping attachment. . )

then pre—deternlned depth is reached, depth stop "AT—B" makes o
contact with the lower limit switch. This contact energizes

a solenoid (not shown) which reverses the field of the motor, o
causing the tap to come up out of the hole. o - ._]3-;

The quill return spring brings the quill to Lhe full up posltlon
Thus the~top limit switch is contacted by fixed reversing cam
» AT-7", which again energizes the solen01d reversing the field
of the motor so that it once more runs in forward dlrectlon. o

A new cycle of tapplna can now commence. .

Note: When this tapplng attachment is turned off, the machlne ‘
can be used for standard drilling operations. There is npothing--
to unbolt or add - the machine w11}~funct10n_as.ihough the
tapplng attachment weren’t there. .

- THE I. O. JOHANSSON COMPANY
Northbrook, Illinois




o




